
Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



DESCRIPTION PAGE
Basic Dimensions 2
Overall Architecture Diagram 3
Overall Architecture Diagram 4
X-Axis Assembly 5
X-Axis Assembly 6
Y-Axis Assembly 7
Y-Axis Assembly 8
Z-Axis Assembly 9
Z-Axis Assembly 10
R-8 Spindle Head 11
R-8 Spindle Head 12
R-8 Spindle Head 13
R-8 Spindle Head 14
30# Spindle Assembly 15
30# Spindle Assembly 16
40# Spindle Assembly 17
40# Spindle Assembly 18
Head Top Housing Of Inverter Motor VF Type 19
Head Top Housing Of Inverter Motor VF Type 20
Head Top Housing Of Inverter Motor RG Type 21
Head Top Housing Of Inverter Motor RG Type 22
Sheel Metal Assembly 23
Sheel Metal Assembly 24
Lubrication System Diagarm 25
Lubrication System Diagarm 26

TABLE OF CONTNETS

-1-

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



T - SLOTS

10
5

80
2

510

28
4

600

1300

44
1

1312MAX : 1531MAX : 

1270

91
4

452
254

6550
--6

70

120--530

517
1012284

23
1725

14
M

AX
 : 

1580

16(H8)

27
12

32

-2-

BASIC DIMENSIONS

2843MAX : 

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



12 713

5

1

3

10

9

8

2

11

6

4

3BM OVERALL ARCHITECTURE DIAGRAM

-3-

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



DESCRIPTIONPARTS NO.ITEM NO
Table (10*50)2001-501
Base3BM-10012
Head-Stock3BM-40013
Column3BM-50014
Saddle3H-30015
Socket Head Cap Screw (M20*90) (6Req)001-M20000906
Plug (PT3/8)029-VNW037
Foundation Bolt (4Req)TB-1001-1H8
Nut (4Req)TB-1001-29
Leveling Pad (4Req)TB-1001-310
Washer (6Req)TB-101211
CoverTF-1001-212
Hemisphere Head Cap Screw (M6*10) (4Req)002-M060001013

3BM OVERALL ARCHITECTURE DIAGRAM

-4-

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



-5-

43

13

26
25

24
27

22

21
19

23
20

9
52

44
53

18

48 14
10 46 12 31

28

46
47

29

30
48

45
11

50
49

15

57
48 14

10 46 12 31

16

16

39
42

17
44

52

54
38

15
37

32

1

34

2
41

2

44
40

3

36

56

4
33

10

8
7

5
6

51
42

39

10
35

10
55

3BM X-AXIS ASSEMBLY

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



DESCRIPTIONPARTS NO.ITEM NO.
Table (10"*50")2001-501
Precision Ball Screw Bearing (2Req)020-BST25622
Bearing Retainer RingTA-20113
Dust Proof WasherTA-20134
Lock Nut (MR25)021-0000MR255
Timing Belt Pulley5A-2013A6
Fled Block For Cone Ring Key5B-2014A7
Cone Ring Key (22x26)032-00022x268
Bearing (6204ZZ)020-006204ZZ9
Socket Head Cap Screw (M6*16) (23Req)001-M060001610
Limit Switch (BNS-819-B02-D12-31-12)022-0000000111
Limit Dog Bracket (2Req)4B -203112
Limit Dog4B-2029F13
Limit Dog (2Req)4B -202914
Hemisphere Head Cap Screw (M6*10) (8Req)002-M060001015
Gib Adj-Screw (2Req)302816
Longitudinal Feed BracketTF-302517
Bearing Bracket200618
Dial With 200 Graduations (INCH TYPE)2012-I19
Dial With 250Graduations (MM TYPE)2012-M19
Dial Holder201420
Dial Lock Nut201621
Hand Wheels TF-2018A22
Key (3*3*20)013-0303002023
Washer (1/2")011-I000004024
Spring Washer (1/2")012-I000004025
NUT (1/2UNF)009-IUNF004026
HandleHL-80 27
Table/Saddle Gib302628
Limit Switch BracketTF-2036H29
Adjust The BoardTF-2036H-130
Blocking (4Req)5A-204331
X Axis Ballscrew (INCH TYPE)3BM-2002-I32
X Axis Ballscrew (MM TYPE)3BM-2002-M32
Timing Belt (5M-475-19)023-5M04751933
Motor Support Bracket3BM-2006 34
Motor Bracket3BM-2007 35
Plug (HP-25)026-0000HP2536
Cover3BM-2006-1 37
Y-Type Nylon Quick ConnectorsBVYD-231717GT38
Socket Head Cap Screw (M8*30) (8Req)001-M080003039
Socket Head Cap Screw (M10*35) (4Req)001-M100003540
Washer (M8) (4Req)011-M000000841
Spring Washer (M8) (8Req)012-M000000842
Set Screw (M5*5) (2Req)008-M050000543
Roll Pin (5*30) (6Req)014-0500003044
Socket Head Cap Screw (M6*20) (2Req)001-M060002045
Washer (M6) (6Req)011-M000000646
Nut (M6) (2Req)009-M000000647
Hemisphere Head Cap Screw (M4*8) (10Req)002-M040000848
Socket Head Cap SCrew (3/8*3/4L) (2Req)001-I030006049
Washer (M10) (2Req)011-M0000S1050
Nut (M8) (4Req)009-M000000851
Socket Head Cap Screw (M10*25) (8Req)001-M100002552
Plate5016-1 53
Socket Head Cap Screw (M6*35) (2Req)001-M060003554
Servo Motor 55
Timing Belt Pulley 5B-2018AUC   56
Table Foent Cover5A-2021-80057

-6-

3BM X-AXIS ASSEMBLY

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



-7-

3BM Y-AXIS ASSEMBLY

40

4315 43 29

28

17

21
42

48

50

45 439 133310934 3515

15

54

12

13

9

43

31

11

15
14

152726
16

36

37
19

18

38
40

56
8

9

15

26

25

16

15

14

15

57

41
55

384022
5139

49

13
2

23
32

4
9

47

53
5

7

6

9
52

44

20
8

1524

9

153015

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



DESCRIPTIONPARTS NO.ITEM NO.
Precusion Ball Screw Bearing (2Req)020-BST25621
Bearing Retainer RingTA-20112
Dust Proof WasherTA-20133
Lock Nut (MR25)021-0000MR254
Timing Belt Pulley5A-2013A5
Fled Block For Cone Ring Key5B-2014A6
Cone Ring Key (22x26)032-00022x267
Washer (2Req)5A-20358
Socket Head Cap Screw (M6*16) (18Req)001-M06000169
Limit Switch (BNS-819-B02--D12-31-12)022-0000000110
Limit Dog Bracket (2Req)4B -203111
Limit Dog4B-2029F12
Limit Dog4B -202913
Rubber Way Cover  (2Req)041-WW38045014
Hemisphere Head Cap Screw (45Req)002-M060001015
Gib Adj-Screw (2Req)302816
Feed Nut BracketTF-302517
Chip Guards304018
Chip GuardsH-3039-119
HandleHL-80 20
Bearing Bracket3B-300521
Block (2Req)5A-3020-122
Cover3B-3004-123
Hand WheelsTF-201824
Saddle/Base Gib302725
Felt Wipers (2Req)3H-303726
Wiper Holder (Behind)3H-3037-1A27
Wiper Holder (Front)3H-3037-128
Telescoipc Cover3BM-303729
Telescoipc Cover Bracket3BM-3037A-130
Limit Switch Bracket3BM-300531
Rubber Way Cover Bracket3BM-3037-232
Nylon Quick ConnectorsBVND-P167GT33
Cover5A-4001-1-2334
L-TYPE Nylon Quick ConnectorsBVWD-P167GT35
Saddle3H-3001 36
Chip Guards4H-303937
Socket Head Cap Screw (M8*30) (8Req)001-M080003038
Washer (M8) (4Req)011-M000000839
Spring Washer (M8) (12Req)012-M000000840
Set Screw (M5*5) (2Req)008-M050000541
Roll Pin (5*30) (2Req)014-0500003042
Washer (M6) (13Req)011-M000000643
Hemisphere Head Cap Screw (M5*8) (4Req)002-M050000844
Hemisphere Head Cap Screw (M4*8) (6Req)002-M040000845
Socket Head Cap Screw (M6*55) (2Req)001-M060005546
Key (5*5*20) 013-0505002047
Socket Head Cap Screw (M10*30) (4Req)001-M1000003048
Socket Head Cap Screw (M8*50) (4Req)001-M080005049
Servo Motor 50
Motor BracketTB-3020F51
Cover3BM-3004   52
Timing Belt (5M-440-19)023-5M04401953
Cover3BM-1001-1  54
Timing Belt Pulley5B-2018AUC   55
Y-Axis Ballscrew (INCH TYPE)4G-3002-I56
Y-Axis Ballscrew (MM TYPE)4G-3002-M56
Cover3BM-1001-2  57

-8-

3BM Y-AXIS ASSEMBLY

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



-9-

3BM Z-AXIS ASSEMBLY

76

55

56 84

63

75

85
42

57

36

25

30 2627 29

28

29

41 41

7

5

41

7

6

43

41 82

322977 297335339

7

5

43 41734183

81

41

3

41

2

70

69

6

7

41

31

22

67

63

29

33

35

77

34

73

15

63

1011121413

62 6061

65

58

8

71

64
17

29

19

21

80

68

66

67

63

78

67

30 16

18

45

20

24

23

29

44

48

31

46

5372544141

74

52

477329

537241 5441

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM NO. PARTS NO. DESCRIPTION
1 3BM-4001 Head Sled-Block
2 3B-3023 Bracket For Z-Axis Ballscrew
3 5A-5006 Cover
5 4028 Wiper Holder (2Req)
6 4028-1 Wiper Holder (2Req)
7 4028-2 Wiper Holder Plate (4Req)
8 5A-3005A Bearing Bracket
9 3BM-5001 Column
10 TB-5007 Chain Wheel Shaft (4Req)
11 TP-5018 Chaun Wheel (4Req)
12 020-006003ZZ Bearing (6003ZZ) (4Req)
13 015-R0000035 Snap Ring (R35) (4Req)
14 015-S0000017 Sanp Ring (S15) (4Req)
15 3BM-5002 Shain Bracket
16 020-0BST2562 Precision Ball Screw Bearing (2Req)
17 TA-2011 Bearing Retainer Ring
18 TA-2013 Dust Proof Washer
19 021-0000MR25 Lock Nut (MR25)
20 5A-2013A Timing Belt Pulley
21 5B-3006F Motor Bracket
22 3BM-4002 Z-Axis Ballscrew
23 5B-2014A Fled Block For Cone Ring Key
24 032-00022x26 Cone Key (22*26)
25 4006 Bearing Cap
26 3BM-4003 Ewaring Cap Bracket 
27 020-006204ZZ Bearing (6204ZZ)
28 5A-2035 Washer
29 001-M0600016 Socket Head Cap Screw (M6*16) (22Req)
30 001-M0800025 Socket Head Cap Screw (M8*25) (7Req)
31 3BM-5003 Counter Weight Chain Joint (4Req)
32 022-00000001 Limit Switch (BNS-819-B02-D12-31-12)
33 4B -2031 Limit Dog Bracket (2Req)
34 4B-2029F Limit Dog
35 4B -2029 Limit Dog (2Req)
36 3BM-4005 Bellows Cover
41 002-M0600012 Hemisphere Head Cap Screw (M6*12) (61Req)
42 4038 Column/Head Gib
43 3028 Gib Adj-Screw (2Req)
44 3BM-5026 Counter Weight
45 023-5M072019 Timing Belt (5M-720-19)
46 001-M2000050 Socket Head Cap Screw (M20*50)
47 3BM-5001-2 Cable Drag Chian Bracket
48 3BM-5004 Counter Weight Guide Plate (2Req)
52 IGUS-158.100.150-20P Cable Drag Chine
53 3BM-5005 Guide Bracket (4Req)
54 3BM-5006 Cover (4Req)
55 3A-6045 Water Switch Bracket
56 029-WSJU450304 45 Deg Copper Connector (PT3/8*PH1/2)
57 025-M0000016 Eye Bolt (M16) (2Req)
58 018-0500P0063 Chain (50#-63P) (2Set)
63 001-M0800030 Socket Head Cap Screw (M8*30) (16Req)
64 001-M1000035 Socket Head Cap Screw (M10*35) (5Req)
65 008-M0800012 Set Screw (M8*12) (4Req)
66 011-M0000008 Washer (M8) (4Req)
67 012-M0000008 Spring Washer (M8) (12Req)
68 008-M0500005 Set Screw (M5*25) (2Req)
69 001-M0800035 Socket Head Cap Screw (M8*35) (4Req)
70 014-05000030 Roll Pin (5*30) (2req)
71 014-05000040 Roll Pin (5*40) (2req)
72 001-M0600020 Socket Head Cap Screw (M6*20) (16Req)
73 011-M0000006 Washer (M6) (8Req)
74 001-M0500012 Socket Head Cap Screw (M5*12) (8Req)
75 014-08000028 Roll Pin (8*28)
76 001-M0600025 Socket Head Cap Screw (M6*25) (2Req)
77 002-M0400008 Hemisphere Head Cap Screw (M4*8) (6Req)
78  Servo Motor
80 5B-2018AUC   Timing Belt PUlley
81 3BM-4001-1   Oil Distributor Bracket
82 3BM-5001-1K Cable Drag Chain Bracket
83 3BM-4004K Cover
84 5033 Worm Gear
85 5016 Angle Plate

-10-

3BM Z-AXIS ASSEMBLY

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



-11-

R8  SPINDLE  HEAD  PART A

40

7

1

19

66

70

75

8

74

76

14

13

37

19

20

21

22

23

24

7

12

63

59

38

25

13

8

10
11

9

19

6

4

5

3

26

4341

62

69
65

58

65

56

55

53

51

52

49

50

48

32

33

28

29

30

14

7

45

44

7

73

61

72

7

71

54

31

31

27

34

60

68

17

15
16

18 39

36

64

67

57

47

46

42

2

15

35

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM ON. PARTS NO. DESCRIPTION
1 009-M0000005 Nut(M5)                                                      (6208)
2 008-M0600016 Set Screw(M6*16)                                     (6207)
3 001-M0500030 Socket Head Cap Screw(M5*30)(2Req)    (6206)
4 6205 Clutch Arm Cover
5 016-P0500020 Pin(5*20)                                                    (6204)
6 6200 Clutch Ring
7 008-M0600006 Set Screw(M6*6) (8Req)                        (6227-2)
8 6016-2 Washer (2Req)
9 6166 Cluster Gear Shift Crank

10 001-M0500025 Socket Head Cap Screw(M5*25)           (6121-1)
11 6187.88 Overload Clutch Guards
12 008-M0600008 Set Screw(M6*8) (5Req)                        (6227-1)
13 6131 Black Plastic Ball(1/4") (2Req)
14 6168 Shift Crank (2Req)
15 6170 Compression Spring (2Req)
16 033-00000001 Round HD Drive Screw (2Req)              (6256-1)
17 6256-I Vari-Speed Dial(INCH TYPE)
17 6256-M Vari-Speed Dial(M/M TYPE)
18 6161 Cluster Gear Cover
19 001-M0500012 Socket Head Cap Screw(M5*12)(8Req)    (6165)
20 6139-1 Bevel Pinion Washer
21 6139 Feed Bevel Pinion
22 6138 Feed Worm Gear Shaft Sleeve
23 6137 Worm Cradle Busting
24 6134 Feed Drive Worm Gear
25 6133 Feed Drive Worm Gear Shaft
26 008-M0500005 Set Screw(M5*5)                                       (6164)
27 6163 Feed Shift Rod
28 6162 Feed Gear Shift Fork
29 013-03030008 Key(3*3*8)                                                 (6147)
30 6143.46 Feed Driving Gear
31 013-03030010 Key(3*3*10) (2Req)                                   (6145)
32 6144 Feed Driving Gear 
33 020-00SCE66A Needle Bearing(SCE 66A#)                       (6252)
34 013-03030020 Key(3*3*20)                                               (6135)
35 001-M0800016 Socket Head Cap Screw(M8*16)               (6150)
36 012-M0000008 Spring Washer(M8)                                (6149-1)
37 5K-6149 Washer
38 6148 Feed Reverse Bevel Gear

ITEM ON. PARTS NO. DESCRIPTION
39 6122 Feed Engage Pin
40 6121 Worm Gear Cradle
41 6203 Overload Clutch Trip Lever
42 6202 Clutch Ring Pin (2Req)
43 015-S0000010 Snap Ring(S10)                                      (6195-1)
44 6201 Overload Clutch Washer
45 6198 Overload Clutch Locknut
46 6197 Safety Clutch Spring
47 6195 Overload Clutch Sleeve
48 6194 Overload Clutch
49 015-S0000015 Snap Ring(S15)
50 6157 Cluster Gear Shaft Upper Bearing
51 6152.3.4 Cluster Gears Assembly
52 015-S0000016 Snap Ring(S16)                                      (6188-1)
53 6156 Bevel Gear Bearing
54 013-03030045 Key(3*3*45)                                               (6160)
55 6159 Bevel Gear Thrust Spacer
56 6151 Cluster Gear Shaft
57 013-03030015 Key(3*3*15)                                               (6230)
58 6209 Feed Worm Shaft
59 6192 Compression Spring
60 6193 Overload Clutch Lever Spring Plunger
61 6186 Quill Pinion Shaft Bushing
62 6191 Compression Spring
63 008-M0600012 Set Screw(M6*12) (2Req)                      (6156-1)
64 014-03000012 Roll Pin(3*12)                                            (6226)
65 6220 Feed Reverse Bevel Gear (2Req)
66 6216 Reverse Clutch Rod
67 014-03000020 Roll Pin(3*20)                                            (6217)
68 6222 Feed Reverse Clutch
69 6223 Feed Worm Shaft Thrust Washer
70 6224 Feed Worm Shaft Bushing
71 6225 Worm
72 6227 Bushing
73 6169 Gear Shift Plunger (2Req)
74 6125 Shift Sleeve
75 6126 Worm Gear Cradle Throw-Out
76 6101 Quill Housing

-12-

R8  SPINDLE  HEAD  PART A

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



-13-

R8  SPINDLE  HEAD  PART B

85

26

2982

78

75

73
70

65

66

61 60

58

57

56

54 5355

48

47
46

45
44

43

1

1613

12

17

18

22

19

67

31

32

35

33

36

34

28

9

71

7

83

24

14

39

86

68

72

77

74

76

59
84

81

80

79

2

25

4

69 11

62

50

37

39

40

52

51

42

65

23

15

8

38

41

3

30

64

63

49

87

21

20

10

5

27

6

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM NO. PARTS NO. DESCRIPTION
1 6084 Spindle
2 6101 Quill Housing
3 6259 Copper Pipe
4 037-00000010 Oil Cap(PT1/8")                                         (6258)
5 5039 Worm Gear
6 013-04040020 Key(4*4*20)                                               (5041)
7 008-M0400006 Set Screw(M4*6)                                       (5042)
8 5040 Adj Worm Shaft
9 002-M0400008 Hemisphere Head Cap Screw(M4*8)     (6172-1)
10 013-03030018 Key(3*3*18)                                               (6184)
11 6172 Quill Pinion Shaft
12 6181 Clock Spring Assembly
13 6180 Spring Cover 
14 001-M0500012 Socket Cap Screw(M5*12)(2Req)          (6180-1)
15 6174 Pinion Shaft Hub Handle
16 6173 Black Plastic Ball Handles(3/8")
17 008-M0500005 Set Screw(M5*5)                                    (6085-1)
18 6085 Quill
19 008-M0800008 Set Screw(M8*8)                                       (6177)
20 6175 Compression Spring
21 027-00000200 Steel Ball(1/4")                                          (6176)
22 6183 Pinion Shaft Hub Screw
23 6178 Rack Feed Handle Hub
24 6182 Pinion Shaft Hub Sleeve
25 5036 T-Bolt Assembly (4Req)
26 6114 Reverse Trip Ball Lever Screw
27 5038 Locknut (4Req)
28 001-M0600016 Socket Head Cap Screw(M6*16)           (6251-1)
29 6120 Lower Clamping Bolt Spacer (2Req)
30 004-M0500010 Felt Washer Screw(M5*10) (2Req)        (6088-1)
31 6088 Felt Washer
32 6251 Set Bar
33 6086 Quill Skirt
34 6090 Locknut
35 035-0000AW06 Lockwasher(AW06)                                   (6091)
36 020-06206LLB Bearing(6206LLB#)                                   (6092)
37 6098-R8 Nose-Piece
38 6097 Spindle Dirt Shield
39 020-00007207 Bearing(7207-P4#) (2Req)                        (6093)
40 6095 Bearing Spacer- Small
41 6096 Bearing Spacer- Large
42 6094 Sleeve
43 6116B Quill Lock Sleeve
44 6253 Special Socket Set Screw
45 6116-1 Compression Spring
46 6116A Quill Lock Sleeve Tapped

ITEM NO. PARTS NO. DESCRIPTION
47 6117.19 Quill Lock Bolt
48 001-M0400020 Socket Head Cap Screw(M4*20)              (6113)
49 009-M0000004 Nut(M4)                                                  (6113-1)
50 6111 Feed Trip Lever
51 015-S0000016 Snap Ring(S16)                                         (6115)
52 6104-I Quill Stop Micro-Screw(INCH TYPE)
52 6104-M Quill Stop Micro-Screw(M/M TYPE)
53 6107-I Micrometer Nut(INCH TYPE)
53 6107-M Micrometer Nut(M/M TYPE)
54 6108-1 Spring
55 6108-I Quill Micro-Stop Nut(INCH TYPE)
55 6108-M Quill Micro-Stop Nut(M/M TYPE)
56 6105 Quill Stop Knob
57 001-I0300040 Socket Head Cap Screw(3/8" *1/2")          (6106)
58 6131 Black Plastic Ball(1/4") 
59 6210 Handwheel
60 015-E0000005 Snap Ring(E5)                                           (6215)
61 6213 Reverse Knob
62 6214 Feed Reverse Knob Stud
63 6210-1 Handle
64 6234 Trip Handle
65 6236-1(6231-1) Dowel Pin (2Req)
66 038-01250060 Cotter Pin(3/32"*3/4") (2Req)                    (6257)
67 013-03030010 Key(3*3*10)                                               (6229)
68 6218 Handwheel Clutch
69 6219-2 Compression Spring
70 6219-1 Handwheel Clutch Spring Screw
71 027-00000150 Steel Ball(3/16")                                        (6255)
72 6231 Feed Trip Bracket
73 6110 Reverse Trip Ball Lever
74 6109 Feed Reverse Trip Plunger
75 6118-1 Trip Plunger Bushing
76 6243-I Micrometer Scale(INCH TYPE)
76 6243-M Micrometer Scale(M/M TYPE)
77 6118 Feed Trip Plunger
78 004- M0400005 Chem Blacked RD. HD. Screw(M4*5)(2Req)       (6244)
79 6236 Cam Rod Sleeve Assembly
80 6242 Compression Spring
81 6240 Trip Plunger
82 6112 Trip Lever Pin
83 014-03000012 Roll Pin(3*12)                                            (6237)
84 014-03000016 Roll Pin(3*16)                                            (6241)
85 001-M0600016 Socket Head Cap Screw(M6*16)(2Req)   (6232)
86 008-M0600006 Set Screw(M6*6)                                       (6219)
87 6239 Cam Rod

-14-

R8  SPINDLE  HEAD  PART B

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



-15-

14

13

9

9

4

10

7

2

1

5

12

11

8

6

3

30#  SPINDLE  ASSEMBLY

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



DESCRIPTIONPARTS  NO.ITEM  NO.
Spindle For 30#6084-30#1
Quill60852
Locknet60903
Lockwasher(AW06)                                  (6091)035-0000AW064
Sleeve60945
Bearing Spacer-Small60956
Bearing Spacer-Large60967
Spindle Dirt Shieid60978
Bearing(7207-P4#) (2Req)                       (6093)020-000072079
Bearing(6206LLB#)                                  (6092)020-06206LLB10
Nose-Piece6098-30#11
Keeper Key(2Req)609912
Socket Head Cap Scre(5/16"*3/4")   (2Req)001-I025006013
Set Screw(M5*5)                                   (6085-1)008-M050000514

-16-

30#  SPINDLE  ASSEMBLY

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



-17-

4

13

17

12

5

5
1

14

16

15

8

11

10

2

3

9

6

7

40#  SPINDLE  ASSEMBLY  FOR  3VK/3VKF/4VK/4VKF

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



DESCRIPTIONPARTS NO.ITEM NO.
Spindle For 40#6084-40#1
Washer6097-40#2
Nose-Piece6098-40#3
Bearing(6206LLB#)           (6092)020-6206LLB4
Bearing(7008-P4) (3Req)020-000070085
Bearing Spacer(Large)6095-40#6
Bearing Spacer(Small)6096-40#7
Quill6085-40#8
Keeper Key(2Req)60999
Locknut6090-40#10
Snap Ring(S30)015-S000003011
Cap Screw(M8*16)(2Req)001-M080001612
Set Screw(M5*5)008-M0500000513
Pull Studs For NT40#-Inch Type6084-1-40#-I14
Pull Studs For NT40#-MM Type6084-1-40#-M14
Darwbar For 2VS & 3VK-NT40# Spindle8014-M-40#15
Darwbar For 3GL-NT40# Spindle3G-801415
Darwbar For 3VKF & 3RG-NT40# Spindle 8014-40#15
Darwbar Washer8020-30#16
Washer(M16S)043-0000M16S17

-18-

40#  SPINDLE  ASSEMBLY  FOR  3VK/3VKF/4VK/4VKF

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



-19-

7

13

5352

8

9

91

81

71

70

69

67

5

7374

76

80

85

86

20

22

77

79

83

68
666462

61

59

60

32 8284

8889

49

55

57

50

51

58

56

46

21

48

47

46 45

44

43

42

41

40

393634 35 33 37 38

28 29 30

87

92

90

21

19

2118

17

2316

25

93

94

96

4

98

101

103

102

100

10

12

11

99

14

2 3 4

4

83

75

72

4

63 65
54

78

27 31 33

24

26

15

1 5 6

95

15

97

3VSF  3VKF  HEAD  TOP  HOUSING  OF  INVERTER  MOTOR  TYPE

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM NO. PARTS NO. DESCRIPTION

1 5A-2029 Spring

2 022-00000005 Limit Switch(D4E-1A20N) 

3 5B-8071-1 Nut

4 002-M0600010 Hemisphere Head Cap Screw(M6*10) (11Req) 

5 011-M0000006 Washer(M6) (4Req)

6 3B-7071-1 Limit Switch Bracket 

7 6031 Draw For R8 Spindle

7 8014F-30# Draw For 30# Spindle

7 3VKF-8014P Draw For 40# Spindle

8 8020-30# Draw Bar Washer For 30# or 40#  Spindle

8 8020-R8 Draw Bar Washer For R8 Spindle

9 001-M0600025 Socket Head Cap Screw(M6*25)(3Req)    (8001)

10 7013 Top Bearing Cap

11 020-06007LLB Bearing(6007LLB#)                                   (8004)

12 009-M0000008 Nut(M8)

13 TW-6013I Belt Housing                                            (I-6013)

14 7005I-1 Pendant Box

15 001-M0600016 Socket Head Cap Screw(M6*16) (6Req)

16 021-0000MR40 Lock Nut(MR40-P1.5)                                (7056)

17 5B-6048A Spindle Timing Belt Pulley                (5BI-6048A)

18 003-M0600016 Flat Head Cap Screw(M6*16)(4Req)     (8029-1)

19 020-06010LLB Ball Bearing(6010LLB#)                            (8023)

20 8032 Brake Shoe Assembly

21 001-M0800020 Socket Head Cap Screw(M8*20)(15Req)               

                                                   (5BI-6048B-1)

22 H-8053 Belt Housing Base                                     (8053)

23 H-8034I-1 Washer

24 H-6048B Brake Wheel

25 8029 Brake Bearing Cap

26 8031 Brake Spring (2Req)

27 008-M0500005 Set Screw(M5*5)                                (H-8070-1)

28 3H-8071 Brake Lock Handle                                (H-8071)

29 009-I0000030 Nut(3/8")                                             (H-8070-3)

30 001-M0600020 Socket Head Cap Screw(M6*20)        (H-8070-2)

31 H-8074 Brake Lock Shaft

32 H-8073 Sleeve For Brake Lock Shaft

33 008-M0600006 Set Screw(M6*6) (2Req)                           (8077)

34 3H-7069 Baketlite Ball Handle

35 3H-8070 Brake Lock Handle                                (H-8070)

36 H-8068 Brake Operating Finger

37 H-8068-1 Spacer

38 H-8067 Brake Finger Pivot Stud (2Req)                 (8067)

39 015-E0000006 Snap Ring(E6)                                           (8066)

40 7038 Timing Pulley Clutch Sleeve

41 7039 Spindle Gear Hub

42 7040 Spindle Bull Gear Assembly 

43 013-0808R014 Key(8*8*13.5)                                            (7081)

44 7048 Ball Bearing Gear Sleeve Washer

45 7057 Bearing Sleeve

46 037-00000010 Oil Cap(PT1/8") (2Req)                             (7054)

47 7043.44 Ball Bearing Spacer 

48 H-8063 Gear Housing

49 020-006908ZZ Ball Bearing(6908ZZ#) (2Req)                  (7041)

50 005-M0400005 Flat HD Socket Cap Screw(M4*5)(2Req)  (7052)

51 7051 Guide For Clutch Bracket (2Req)

ITEM NO. PARTS NO. DESCRIPTION

52 7057-2 Washer

53 035-0000AW08 Lock Washer(AW08#)                            (7057-1)

54 015-R0000062 Snap Ring(R62)                                         (7042)

55 7056 Bearing Locknut

56 7063 Studs (3Req)

57 012-I0000035 Spring Washer(7/16") (3Req)                    (7062)

58 009-I0000035 Nut(7/16") (3Req)                                      (7061)

59 7059 Bull Gear Shaft Pinion

60 3A-7060 Hi-Low Detent Plate                                   (7060)

61 001-M0500030 Socket Head Cap Screw(M5*30)(2Req)    (7068)

62 7066 Hi-Low Detent Plunger

63 7067 Spring

64 6131 Baketlite Ball Handle(1/4")

65 7070 Hi-Low Shift Crank

66 001-M0400016 Socket Cap Screw(M4*16)(2Req)          (7072-1)

67 014-03000016 Roll Pin(3*16)                                            (7072)

68 7071 Hi-Low Pinion Block

69 001-M0500006 Socket Head Cap Screw(M5*6)             (7071-1)

70 022-00000011 Limit Switch(SHL-W255)

71 009-M0000004 Nut(M4) (2Req)

72 001-M0400025 Socket Head Cap Screw(M4*25) (2Req)

73 3B-7071-1A Limit Switch Bracket

74 7055 Compression Spring (3Req)

75 036-00000010 Grease Nipple(PT1/8")                           (8063-1)

76 7055-1 Adjust Pin (3Req)

77 020-006203ZZ Ball Bearing(6203ZZ#) (2Req)                  (7079)

78 7083 Bull Gear Pinion

79 008-I0200020 Set Screw(1/4"*1/4")                                  (7077)

80 017-BWW06203 Weve Spring Washer(BWW-6203)            (7082)

81 7084 Ball Bearing Housing

82 013-05050018 Key(5*5*18)                                            (7078-1)

83 001-M0500012 Socket Cap Screw(M5*12)(9Req)   (5BI-6009-1)

84 013-05050015 Key(5*5*15)                                               (7078)

85 7080 Gear Shaft

86 023-225L0100 Timing Belt(225L-100)                               (7036)

87 7086 Timing Belt Pulley

88 012-I0000050 Spring Washer(5/8")                               (7087-1)

89 009-IUNF0050 Nut(5/8"-18UNF)                                        (7087)

90 H-8034I Spindle Pulley Hub

91 013-06060045 Key(6*6*45)                                          (5K-6039)

92 8036 Brake Shoe Pivot Sleeve

93 TW-6013I-1 Cover

94 TA-4040 Pulley Washer

95 023-5G072030 Timing Belt(5GT-720-30)                    (5BI-6034)

95 023-5G074025 (66T:55T):Timing Belt(5GT-740-25)   (5BI-6034)

96 5B-6009 Motor Timing Pulley(5GT-44T)           (5BI-6009)

96 5B-6009-55T Motor Timing Pulley(5GT-55T)           (5BI-6009)

97 013-1008R070 Key(10*8*70)                                   (5BI-6001-1)

98 TW-6013I-2 Cover                                                    (I-6013-2)

99 TRH-8005 Socket Head Cap Screw Motor Backet

100 007-M0800035 Hex Jam Screw(M8*35)

101 011-M0000010 Washer(M10) (4Req)

102 007-M1000040 Hex Jam Screw(M10*40) (4Req)

103 5BI-6001-3HP 3HP-Inverter Motor                             (3BI-6001)

-20-

3VSF  3VKF  HEAD  TOP  HOUSING  OF  INVERTER  MOTOR  TYPE

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



-21-

89

90

10

91

15

94

88

86

10

21 22 24 25 10 28
20

19

7
8

11
10

13
14

15
16

42

47
52

50

43

41

36

34

45

44

40

37

39

605951

53

54
55

65

66

6261

10

11

69

70

71

72

77

78

81 8084
79

85

79

87

97

95

96

93

1

2

3

4

5

6

92

17

18

23 26 15

34

29

31

33

30

32

83

73

74

75

76

9

38

67

68

5748 49

42

46
56 63

64

35

82

27

12

34

58

8

3RG  HEAD  TOP  HOUSING  OF  INVERTER  MOTOR  TYPE

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM NO. PARTS NO. DESCRIPTION

1 3F-8014P-30 Drawbar For 30# Spindle With Power Drawbar

1 3F-8014P-R8 Drawbar For R8 Spindle With Power Drawbar

1 6031-R8 Drawbar For R8 Spindle

1 8014F-30-I Drawbar For 30# Spindle

1 8014F-30-IW Drawbar For 30# Spindle

2 001-M0600025 Socket Head Cap Screw(M6*25)(3Req)    (8001)

3 8020-30 Draw Bar Washer For 30#

3 8020-R8 Draw Bar Washer For R8  

4 7013 Top Bearing Cap 

5 020-006007LLB Bearing(6007LLB#)                                   (8004)

6 009-M0000008 Nut(M8)

7 TR-8074-1 Spindle Lock Handle

8 001-M0400025 Socket Head Cap Screw(M4*25) (4Req)

9 022-00000006 Limit Switch(D4E-1B20N)  

10 002-M0600010 Hemisphere Head Cap Screw(M6*10)(13Req) 

11 011-M0000006 Washer(M6) (4Req)

12 5G-7071-1 Limit Switch

13 3F-7005 Plastic Face Plate

14 004-M0400005 Flat Hd. Cap Screw(M4*5) (4Req)

15 001-M0600016 Socket Head Cap Screw(M6*16) (13Req)

16 7005H Pendant Box

17 021-0000MR40 Lock Nut(MR40-P1.5)                                (7056)

18 H-8034I-1 Washer

19 5B-6048A Spindle Timing Belt Pulley                (5BI-6048A)

20 H-6048B-3RG Brake Wheel

21 001-M0500050 Socket Head Cap Screw(M5*50)

22 008-M0600008 Set Screw(M6*8)

23 001-M0500016 Socket Head Cap Screw(M5*16) (2Req)

24 TR-8074-2 Spindle Lock Block

25 5G-8074-1 Spindle Lock Shaft

26 5A-2029 Spring

27 3G-8074-2 Cover

28 5G-8074 Shaft Sleeve

29 8029 Brake Bearing Cap

30 020-06010LLB Ball Bearing(6010LLB#)                            (8023)

31 013-06060045 Key(6*6*45)                                          (5K-6039)

32 H-8034I Spindle Pulley Hub

33 8033 Spindle Pulley Spacer

34 001-M0800020 Socket Head Cap Screw(M8*20)(15Req)                   

                                               (5BI-6048B-1)

35 H-8053 Belt Housing Base                                     (8053)

36 7038 Timing Pulley Clutch Sleeve

37 7040 Spindle Bull Gear Assembly

38 013-0808R014 Key(8*8*13.5)                                            (7081)

39 7039 Spindle Gear Hub

40 7048 Ball Bearing Gear Sleeve Washer

41 7057 Bearing Sleeve

42 020-006908ZZ Bearing(6908ZZ#) (2Req)                         (7041)

43 037-00000010 Oil Cap(PT1/8") (2Req)                             (7054)

44 H-8063 Gear Housing

45 7043.44 Ball Bearing Spacer                                   (7043)

46 7063 Studs (3Req)

47 005-M0400005 Flat Head Cap Screw(M4*5) (2Req)          (7052)

ITEM NO. PARTS NO. DESCRIPTION

48 012-I0000035 Spring Washer(7/16") (3Req)                    (7062)

49 7051 Guide For Clutch Bracket (2Req)

50 009-I0000035 Nut(7/16") (3Req)                                      (7061)

51 015-R0000062 Snap Ring(R62)                                         (7042)

52 7056 Bearing Locknut

53 035-0000AW08 Lock Washer(AW08#)                            (7057-1)

54 7057-2 Washer

55 7059 Bull Gear Shaft Pinion

56 3A-7060 Hi-Low Detent Plate                                   (7060)

57 7066 Hi-Low Detent Plunger

58 7067 Spring

59 014-03000016 Roll Pin(3*16)                                            (7072)

60 6131 Baketlite Ball Handle(1/4")

61 7070 Hi-Low Shift Crank

62 001-M0400016 Socket Cap Screw(M4*16)(2Req)          (7072-1)

63 7071 Hi-Low Pinion Block

64 001-M0500030 Socket Head Cap Screw(M5*30)(2Req)    (7068)

65 001-M0500006 Socket Head Cap Screw(M5*6)             (7071-1)

66 009-M0000004 Nut(M4) (2Req)

67 022-00000011 Limit Switch(SHL-W255)

68 3B-7071-1A Limit Switch Bracket

69 036-00000010 Grease Nipple(PT1/8")                           (8063-1)

70 7055 Compression Spring (3Req)

71 7055-1 Adjust Pin (3Req)

72 7083 Bull Gear Pinion

73 008-I0200020 Set Screw(1/4"*1/4")                                  (7077)

74 020-006203ZZ Ball Bearing(6203ZZ#) (2Req)                  (7079)

75 017-BWW06203 Wave Spring Washer(BWW-6203)            (7082)

76 7084 Ball Bearing Housing

77 013-05050018 Key(5*5*18)                                            (7078-1)

78 013-05050015 Key(5*5*15)                                               (7078)

79 001-M0500012 Socket Cap Screw(M5*12)(9Req)   (5BI-6009-1)

80 023-225L0100 Timing Belt(225L-100)                               (7036)

81 7080 Gear Shaft

82 7086 Timing Belt Pulley

83 012-I0000050 Spring Washer(5/8")                               (7087-1)

84 009-IUNF0050 Nut(5/8"-18UNF)                                        (7087)

85 003-M0600016 Flat Head Cap Screw(M6*16)(4Req)     (8029-1)

86 TW-6013I-1 Cover

87 TA-4040 Pulley Washer

88 023-5G720025 Timing Belt(5GT-720-25)                    (5BI-6034)

88 023-5G740025 (66T:55T):Timing Belt(5GT-740-25)   (5BI-6034)

89 5B-6009 Motor Timing Pulley(5GT-44T)           (5BI-6009)

89 5B-6009-55T Motor Timing Pulley(5GT-55T)           (5BI-6009)

90 013-1008R070 Key(10*8*70)                                   (5BI-6001-1)

91 TW-6013I-2 Cover                                                    (I-6013-2)

92 TW-6013I-3RG Belt Housing

93 TRH-8005 Socket Head Cap Screw Motor Backet

94 007-M0800035 Hex Jam Screw(M8*35)

95 011-M0000010  Washer(M10) (4Req)

96 007-M1000040 Hex Jam Screw(M10*40) (4Req)

97 5BI-6001-3HP 3HP-Inverter Motor                             (3BI-6001)

-22-

3RG  HEAD  TOP  HOUSING  OF  INVERTER  MOTOR  TYPE

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



-23-

1817 10 1718 8

11

5

18

16

19

12

4

20

3

2

14

1

18 17

13

151118179

17

18

6

7

17

18

3BM  SHEEL METAL ASSEMBLY

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



DESCRIPTIONPARTS NO.ITEM NO.

Electric Cabinet1020S1

Wiring Piate1020S-12

Electric Cabinet Door1020S-23

Switch Bracket1020S-34

Resistance Cover1020S-45

Left Chip Guard3BM-1008 6

Left Chip Guard Support Plate 3BM-1008-1 7

Right Chip Guard3BM-1009 8

Right Chip Guard Support Plate3BM-1009A-1 9

Chip Pan3BM-1204 10

Support For Electric Box (2Req)3BM-5001-311

Vent Screen (FU-9701A)FU-9701A12

Fan (110V or 220V)KS1238HA1SAT13

Socket HEAD Cap Screw (M6*12) (4Req)001-M060001214

Socket Head Cap Screw (M6*16) (4Req)001-M060001615

CoverTB-100516

Washer (M6) (32Req)011-M000000617

Hemisphere Head Cap Screw (M6*10) (36Req)002-M060001018

Chem Blacked RD. HD. Screw (M4*5) (6Req)004-M0400000519

Door Latch 030-A-240-3-120

-24-

3BM  SHEEL METAL ASSEMBLY

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



-25-

3BM  LUBRICATION SYSTEM DIAGARM

19

18

16

16

17

12 2 3 11

1 2 3123 7

6 8 25

1 2 3 41234

82

8 2

428

10

7

4 2 8

8 2

15

123

14

4123

9 2 8

11 13 3 2

TO:X&Y AXIS   4*1000L

TO:Z AXIS  4*2400L

4*
10

00
L

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



DESCRIPTIONPARTS NO.ITEM NO.
Joint of Distribution (CPV-3)  (7Req)028-000CPV-31
Thimble  (PB-4) (27req)028-0000PB-42
Screw Nut (PR-8) (11Req)028-0000PR-83
Elbow Joint (PH-408) (6req)028-00PH-4084
A Type Distributor (A-5) 028-00000A-55
Nipples (M8*M8)028-PROCPV-16
3-Way Junction (PKD-4)  (2Req)028-000PKD-47
Thimble (PA-4) (16Req)028-0000PA-48
Straight Adapter (PD-408)  (4Req)028-00PD-4089
Electric Lubricator028-CESMA-60-410
Elobow Joint (PI-101)  (4R)028-00PI-10111
Joint of Distribution (CPS-5) (2Req)028-000CPS-512
Joint of Distribution (CPS4)  (2Req)028-000CPS-413
A Type Distributor (A-8) 028-00000A-814
Union (PG-004)028-00PG-00415
Outside Steel Wire Soft Tube (4*1000L)  (2Req)028-0104100016
Outside Steel Wrie Soft Tube (4*2400L)  028-0104240017
Aluminum Pipe028-AL-PI-0418
Nylon Tubing 028-Ny-PI-0419

-26-

3BM  LUBRICATION SYSTEM DIAGARM

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e


	1) 順序表
	2) 3BM (占地面積圖)
	3)   3BM 外型組合
	4)   3BM 外型組合
	5)   3BM X軸組合
	6)   3BM X軸組合
	7)   3BM Y軸組合
	8)   3BM Y軸組合
	9)   3BM Z軸組合
	10)   3BM Z軸組合
	11)  機頭 ASSEMBLY-1
	12)  機頭 ASSEMBLY-2
	13)  機頭2 ASSEMBLY-1
	14)  機頭2 ASSEMBLY-2
	15)  30#  SPINDLE爆炸圖-1
	16)  30#  SPINDLE爆炸圖-2
	17)  40#(經濟型)(爆炸圖)-1
	18)  40#(經濟型)(爆炸圖)-2
	19)  3VKF 鋁箱 ASSEMBLY-1
	20)  3VKF 鋁箱 ASSEMBLY-2
	21)  3RG 鋁箱 ASSEMBLY-1
	22)  3RG 鋁箱 ASSEMBLY-2
	23)  3BM 板金組合-1
	24)  3BM 板金組合-2
	25)   3BM潤滑系統爆炸圖
	26)   3BM潤滑系統爆炸圖



